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AL JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"
géOZ.AnquCK, yn. LWmunara, 4 94202, Ukraine , Alchevsk , Schmidt str. 4,
“ten. : (06442) 9-23-14 Tel: (06442) 9-23-14
akc: (06442) 9-43-47, 3-71-47 Fax:(06442) 9-43-47, 3-71-47
~3ABO/ICKOW CEPTUDUKAT KAYECTBA Ne 69407 Hara 17.04.04 Nuer us nncros
MILL'S QUALITY CERTIFICATE Ne - Dare o Sheet 1 of 1 sheets
CBUAETeNnsLCTBO O NPUEMOYHBIX UCTIbITAHUAX
Inspection certificate EN 10204/3.1.B
KoHTpaxT Ne 2000-207M1ncrt- 3asogckon 3akas Ne 413
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne —
3akasuuk: Kopnopauus 'MHayctpuansHein Colos JoH6acca ' mco)
Ansa coupmel "dygepko CA"
Customer: Corporation " Industrial Union of Donbass " for firm " DUF ERCO SA"
BaroH Ne 64011273 LOT 1
RW-car Ne _
HaumeHoBaHue ToBapa: ropsidexaTaHblil CTanbHOR NUCT ¢ CraHpapr:
06pe3HbIMU KpOMKaMK Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
= edges ASTM AB/A6M
apka ctanu o
Gra%e of steel ASTM A36 nnockocTHocTb 50% ASTM A6/A6M
. [PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%
CoctosiHue nocTtasku: ropsiyekaTaHbiii
Delivery condition: ‘hot-rofied :
Ne Homepa Homepa Pasmepbl, Mm KonuuecTtso TeopeTuueckui
nosuy.| nnasok napTui Dimensions, mm TOBapa, BEC,TH
TonwuHa WupuHa Onuna wr/mecr Theoretical
ltem | CastNe | TestNe Thickness Width Length Quantity/pcs weight,tn
6x20
2 02672 265 19.05 37| 1829 s 6096 23 38.341
2 02672 266 19.05 1829 6096 16 26.672
|
Total quantity (pcs): 39 - Total theoretical weight (tn) : 65.013
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Brinnaska :

MapTeHOBCKWii cnocob npoussoacTsa.

3aBogckoit cepTudukat kavecTsa Ne

Steelmaking process : open hearth furnaces. Mill's quality certificate N2 69407
Homep Xumuyéckuid coctas, % .. Chemical composition, % ‘
nnasku C [ Mn] Si S | PJCr[ N JCu] A] NTJT V M| Ti[As[ N[ B\
Cast Ne X 100 X 1000 X 100 X 1000
02672 16 86 22 26 11 4 3 3 5 8 <8 <20| 5 5 <8 | 2.2

PE3YNbTATBI UCMNbITAHUNA TEST RESULTS
McnbiTaHne Ha pacTskeHue v yhapHbii narub Tensile and impact test
Pa3amepbi 1=(j) OHeprus yaapa KU
obpasuya Ov6op obpasua Tem- | Tpe- | Mpe- | OtHoc.| Cyxe- Impact energy
nepa- | Amen aen ne |2=(j)lsm? YnapHas Baskocts KCU W3ru6
Ne D.m. of Specimen Typa yAnu- Impact strength
napTumn specimen Teky- | npou- | HeHue 3=(%) BonokrucTas coctasnsioLLas
ucnbl- | vectn | Hoctw Fibrous appearance
Tonum- | wupKn- | Mecto,| Han- | Mono- | ranwii 4= Teepaocts
. Hardness
Ha Ha paBne | xeHue Yield { Ten- | Elon- Re-
Hue Test | point, sile | gation | duc-
tion
test thick- | width, | Loca | Direc Posi. | tem- stre- Benu
Ne ness, | mm tion tion tion | pera- ngth of
mm ture Reh Rm, {L0o=200} areaZ .
%) c° Mpa | Mpa % % 3HaueHns Values
1 2 3 zn
265 19.05] 40 T +20 | 319 | 459 | 23.0
19.05| 40 T +20 | 308 | 463 | 24.0
266 19.05| 40 T +20 | 311 468 | 245
19.05| 40 T +20 | 320 | 460 | 25.0
. caenaHo B Ykpawne, mapka cranu, pasmepsl, Ne nnaskn, Ne naptum, MEXICO, 0271, ToB. 3HaK

MapkupoBska: -

Marking: made in Ukraine, grade of steel, dimensions, cast Ne, test Ne, MEXICO, 0271, mark of the w

Knemoska: Ne nnasku, Mapka cranu, T08. 3Hax KomOuHara, 0271T( Knenmo

Hard stamp: cast Ne, grade of steel, mark of the works, 0271T< stamp

LiseTHas mapkupoBka:

Color marking:
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Signature

Liitamn akcnepra
Expert's stamp
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